LuLu International Shopping Malls Pvt. Ltd.

£ £ (formerly known as LuLu Group India Pvt Ltd)
” ” CIN : U52190KL2004PTCO17414

Registered Office :
/" M A L L 34 /1000, N.H.47, Edappally, Kochi - 682 024, Kerala

Tel: +91 484 2727777 / 2727700

World of 9{ a 00 Iness E-mail: Iqukoc}hi@lquindia.com . ‘
www.lulumall.in / www.lulugroupinternational.com

The Regional Officer, Dt. 25.10.2022
Ministry of Environment, Forests & Climate Change,

Regional Office (SZ), Kendriya Sadan,

4" Floor, E & F Wing, 17t Main Road,

Koramangala Il Block, Bangalore-560034.

Ref. :-Environmental Clearance vide No EC21A038KL164412, File No 21-96/2021-
IA-lll dated 24.12.2021

Sub. :-Compliance Report for the period of April 2022 to September 2022 -
[...]
of India for indoor air quality will be provided.

il

Emergency preparedness plan based
on the Hazard identification and Risk
Assessment (HIRA) and Disaster
Management Plan shall be
implemented.

Emergency preparedness plan based on the Hazard
identification and Risk Assessment (HIRA) and
Disaster Management Plan will be implemented. We
will also plan occasional drill for evacuation.

iv.

Provision shall be made for the
housing of construction labor within
the site with all necessary
infrastructure and facilities such as
fuel for cooking, mobile toilets,
mobile STP, safe drinking water,
medical health care, creche etc. The
housing may be in the form of
temporary structures to be removed
after the completion of the project.

As the site is not suitable for labor colony, we are not
allowing any labor to stay at site. We will ensure that
the contractors make own arrangement nearby for
labor colony near to the site; however, we will ensure
that within the labor colony, necessary infrastructure
& facilities such as fuel for cooking, toilets facilities,
drinking water, health care, creche (If lady workers
are employed), etc. are provided.

Occupational health surveillance of
the workers shall be done on a regular

We will ensure that occupational health surveillance

20




basis.

of the workers will be done on regular intervals.

Vi.

A First Aid Room shall be provided in
the project both during construction
and operations of the project.

Noted and will be complied with. A well-equipped
First Aid Room will be provided during construction
& operation period. A photograph of first aid room
provided during constriction is attached as annexure
15.

MISCELLANEOUS

The project proponent shall
prominently advertise it at least in two
local newspapers of the District or
State, of which one shall be in the
vernacular language within seven days
indicating that the project has been
accorded environment clearance and
the details of MOEFCC / SEIAA
website where it is displayed.

This is already done. Copies of paper cuttings
submitted to MOEF through the compliance report
dated 14.06.2022

ii

The copies of the environmental
clearance shall be submitted by the
project proponents to the Heads of
local bodies, Panchayats and
Municipal Bodies in addition to the
relevant offices of the Government
who in turn has to display the same for
30 days from the date of receipt.

Copies of Environmental Clearance are submitted to
the Municipality with a request to display the same.
Copy of the receipt from Kottayam Municipality
submitted to MOEF through the compliance report
dated 14.06.2022

iil.

The project proponent shall upload the
status of compliance of the stipulated
environment clearance conditions,
including results of monitored data on
their website and update the same on
half-yearly basis.

Noted. We will upload the status of compliance of the
stipulated  environment  clearance  conditions
including results of monitored data on the website
and update it on half yearly basis.

1v.

The project proponent shall subunit
six monthly reports on the status of the
compliance of the stipulated
environmental conditions on the
website of the ministry of
Environment, Forest, and Climate
Change at environment clearance
ortal.

Noted. We will submit half yearly reports on the
status of compliances of environmental conditions on
the website of MoEF&CC.

The company shall have a well laid
down environmental policy duly
approved by the Board of Directors.
The environmental policy should
prescribe for standard operating
procedures to have proper checks and
balances and to bring into focus any
infringements / deviation / violation.
of the environmental forest wildlife
norms conditions. The company shall
have defined system of reporting

We will set up an Environment Monitoring Cell and
they will look after all the requirements and any issue
will be reported to higher management for corrective
action / rectification. The company policy is to follow
the best practice for Environmental Safety &
Security. As the project is situated within the town
and on the national highway possibility of violation
of norms of wildlife, forest, etc. is less.

21




infringements / deviation / violation of
the environmental / forest / wildlife
norms / conditions and / or
shareholders / stake holders. The copy
of the board resolution in this regard
shall be submitted to the MOEF&CC
as a part of six-monthly report.

The copy of the EMC meeting dated 14.06.2022
attached as Annexure 16

Vi.

A separate Environmental Cell both at
the project and company head quarter
level, with qualified personnel shall be
set up under the control of senior
Executive, who will directly report to
the head of the organization.

This project is controlled / monitored directly by the
Regional Head Office. The Environmental Cell
Consists of 1. Mr. Sadik Kasim, Commercial
Manager as Chairman; 2. Mr. Babu Varghese, Project
Director as Member; 3. Mr. Paul K Olekkengil,
General Manager as Member, 4. Mr. Midhun
Chullickal, Legal Officer as Member and 5. Mr.

Beshy Kuriakose Project Manager as Member

Secretary.
vii. | Action plan for implementing EMP The above Committee is responsible for
and environmental conditions along implementation of EMP and Environmental

with responsibility matrix of the
company shall be prepared and shall
be duly approved by competent
authority. The year wise funds ear
marked for environmental protection
measures shall be kept in separate
account and not to be diverted for any
other purpose. Year wise progress of
implementation of action plan shall be
reported to the Ministry / Regional
Office along with the Six-Monthly
Compliance Report.

Conditions. The responsibility matrix and other
details are being worked out in consultation with top
management.

viii.

The project proponent shall submit the
environmental statement for each
financial year in Form-V to the
concerned State Pollution Control
Board as prescribed under the
Environment (Protection) Rules, 1986,
as amended subsequently and put on
the website of the company.

We confirm that we will submit the environmental
statement for each financial year in Form-V to KPCB
as prescribed under the Environment Protection
Rules, 1986, as amended subsequently and will be
posted on the website of Lulu.

http://lulukottayam.in/

iX.

The project proponent shall inform the
Regional Office as well as the
Ministry, the date of financial closure
and final approval of the project by the
concerned authorities, commencing
the land development work and start
of production operation by the project.

We confirm that we will inform the Regional Office
as well as the Ministry, the date of financial closure
and final approval of the project by the concerned
authorities, commencing the land development work
and start of production operation by the project.

The project authorities must strictly
adhere to the stipulations made by the
State Pollution Control Board and the

We confirm that we will strictly adhere to the
stipulations made by the State Pollution Control
Board and the State Government.

22




State Government.

X1.

The project proponent shall abide by
all the commitments recommendations
made in the EIA / EMP report and also
that during their presentation to the
Expert Appraisal Committee.

We will abide by all the commitments &
recommendations made in the EIA / EMP reports and
also during its presentation to the Expert Appraisal
Committee.

Xii.

No further expansion or modifications
in the plant shall be carried out
without prior approval of the Ministry
of Environment, Forest, and Climate
Change (MoEF&CC).

Noted. In case of any further expansion or
modifications in the plant prior approval from MoEF
& CC will be obtained.

Xiil.

Concealing factual data or submission
of false / fabricated data may result in
revocation of this environmental
clearance and attract action

under the provisions. Environment
(Protection) Act, 1986.

Noted.

X1v.

The Ministry may revoke or suspend
the clearance, if implementation of
any of the above conditions is not
satisfactory.

Noted.

XV.

The Ministry reserves the right to
stipulate additional conditions if found
necessary The Company in a time
bound manner shall XV implement
these conditions.

Noted.

XVi.

The Regional Office of this Ministry
shall monitor compliance of the
stipulated conditions. The project
authorities should extend full
cooperation to the officer (s) of the
Regional Office by furnishing the
requisite data / information /
monitoring reports.

Noted. We will extend full support & cooperation to
the Officers of the Regional Office by furnishing the
requisite data, information and monitoring reports

XVvii

The above conditions shall be
enforced, inter-alia under the
provisions of the Water (Prevention &
Control of Pollution) Art, 1974, the
Air (Prevention & Control of
Pollution) Act, 1981, the Environment
(Protection) Act, 1986, Hazardous and
Other Wastes (Management and
Transboundary movement) Rules,
2016 and the Public Liability
Insurance Act, 1991 along with their
amendments and Rules and any other
orders passed by the Hon’ble Supreme
Court of India / High Courts and any
other Court of Law relating to the
subject matter.

23




XViii Any appeal against this EC shall lie
with the National Green Tribunal, if
preferred, within a period of 30 days
as prescribed under Section 16 of the
National Green Tribunal Act, 2010.

Babu Varghese
Project Director
25.10.2022

24




ANNEXURE 1

School of Environmental Studies

COCHIN UNIVERSITY OF SCIENCE AND TECHNOLOGY
Cochin University P.O., Cochin - 682 022, Kerala, India

M. Anand., M.sc., M. Phil.,Ph.D.
Asst. Professor in Environmental Blotechnology

26/10/2022
To

LULU GROUP INTERNATIONAL

EDAPALLY, KOCHI.

The proposed Sewage Treatment Plant of capacity 160 CMD for Lulu Mall,
Kottayam is found satisfactory and can be recommended.

Dr. ANAND MADHAVAN
Asst. Professor
Schooel of Environment Studies
Cochin University of Seience & Technology
Cochin - 22, Phi: 0484 257 7311

Email: anandmrajmandir@gmail.com, anandm@ cusat.ac.in
Mob: 9447254921 Room: 0484-2862552, Inter: 2552
Off: 0484 - 2577311, Fax: 0484 - 2577311, Res: 0484 - 2577565



" GREEN METHOD
9 GM ENGINEERING (P) LTD

PROJECT REPORT FOR SEWAGE
22222 TREATMENT PLANT AT LULU

FOR A GREEN PLANET

KOTTAYAM

Asst. Professor
Sgi ol of Environment Studies
.hm v rsity of Science & Technology
é 2 ph: 0484 257 7311

19/ 195A1, ATC Building, Moolepadam Nagar Road,
HMT Junction, Kalamassery P.O., Cochin- Kerala 683 104,
Phone: 0484-2555336| Fax: 0484-2543985
proposal@greenmethodengineering.com|mail@greenmethodengineering.com
www.greenmethodengineering.com

A Kerala State Pollution Control Board Approved ‘A’ Class Consultant
A Government Of Kerala State Suchitwa Mission Approved Consultant




DESIGN PARAMETERS

Flow Characteristics

S.No. Parameter Unit Value
1. Volume m?/day 160
2 Hours of pumping operation hours 20

Influent Parameters

S.No. Parameter Unit Value
1. pH - 3.5-9 .
2 BOD mg/! <600
3 CcoD mg/! <1000
4, Suspended Solids (SS) mg/! <250
5 Oil & Grease* mg/! 30
6 TKN mg/! 40
7 AN mg/! 30

Effluent Parameters

S.No. Parameter Unit Value
1. pH - 5.5-9
2 BOD mg/! <3
3. 1= cop mg/| <50
4 Suspended Solids (SS) mg/! <10
<3 Oil & Grease mg/! <1
6. TKN mg/! <10
[ AN mg/! <5

Or. AMAND MADHAVAN
Asst. Professor
1 School of Environment Studies )
Cochin University of Science & Technology
Cochin - 22, Ph; 0484 257 7311




&

FOR A GREEN PLANET

PROCESS FLOW DIAGRAM

SEWAGE SULLAGE
' !

SCREEN CHAMBER SCREEN & OIL SEPARATOR

<
<

PRIMARY SETTLING TANK

i
|

/ Chemical

e
i

EQUALIZATION TANK - Dosing

X
ANAEROBIC REACTOR

y

ANOXIC REACTOR

v

i S AEROBIC REACTOR
Chemical \
Dosing /) R ,A»w e 2 .;i

FLOCCULATION TANK

4

SECONDARY CLARIFIER
/" Hypochlorite 3

Y
. 7|
Dosing / v

~—— FILTER FEED TANK

4

PRESSURE SAND FILTER

b

ACTIVATED CARBON FILTER

}

TREATED WATER TANK

v

P X

Cochin Ui

. 3) y* (¥ $ '._‘ ’
*aehiin - 2 il YRt avid
SOOI = £y




TANK SIZES.
S.No. | Item QTY. | Size MOC
1. | Screen Chamber for | 1 Average Flow rate : 6.67 m3/hr RCC
SEkdge Sewage : 2.22m3/hr (1/3 average
1.50m x 0.80m x flow)
0.70m Peak factor : 3
Peak flow : 6.66 m3/hr
Approach velocity : <0.6m/s
Angle of inclination : 45°
2. | Screen Chamber for | 1 Sullage : 4.45 m3/hr ( 2/3" RCC
sullage average flow)
1.50m x 0.80m x Peak factor: 3
I0m Peak flow : 13.34 m3/hr
Approach velocity : <0.6m/s
Angle of inclination : 45°
3. | Grit cum OiIl 1 Average Flow : 4.45m3/hr RCC
Separator Peak factor : 3
4.50m x 1.20m x Peak Flow : 13.34m3/hr
1.30m + FB
Retention time required : 15-20
min
Volume of grit cum oil separator
provided : 7.02m3
Retention time provided :
31.57min
Hence the size provided is \&
adequate i ?b
Dy, ANANID MAPUAVA
Asst. Paihso™

School of Environment Studies »
Cochin University of Sticnce & Tdchnology
Cochin - 22, Ph: 0484 257 7311




4. | Primary Settling Tank
3.00m x 3.00m x
1.70m SWD, 1.50m
CD +FB

Average Flow : 4.45m3/hr
Peak factor: 3
Peak Flow : 13.34m3/hr

Loading rate required ( at peak):
1.5m3/hr/m2

Loading rate provided ( at peak) :
1.5m3/hr/m2

Retention time provided (at peak)
1.5 hr

Hence the size provided is

adequate

RCC

5. | Equalization Tank
8.00m x 6.25m x
3.50m

Waste water generated per day :
160m3/day

Minimum Retention time : 8hr

average flow
Volume provide : 150m3 +F.B
Retention time provided : 23 hr

Hence the size provided is

adequate

RCC

6. | Anaerobic Tank

3.00m x 3.00m x
3.50m

Inlet BOD load : 96kg/day

BOD reduction considered in

anaerobic system : 40%

BOD loading rate per m3 of
media : 1.5kg/m3

Anaerobic media required :

25.6m3

Media provided : 43 m3 =
Dr. ANAN

N

MSEP

Vi VAN

Asst,

Rrofessor

‘7()/’ '
N

School of Environment Studies

Cochin Uni.versity of Science & Technolo
Cochin - 22, Ph: 0484 257 7311

J




Tank volume 1.45times the media

volume

Tank volume provided =43.2

times

Hence the tank volume is

adequate

7. | Anoxic Tank

3.00m x 3.00m x
3.00m + 0.50m F.B

Flow rate considering 20hr

pumping : 8m3/hr

Retention time required : 2.5-3 hr
Tank volume provided : 27m3
Retention provided : 3.37hr

Hence the tank volume is

adequate

MSEP

8. | Aeration Tank

3.00m x 2.20 x 3.00m
+ 0.50m FB

BOD inlet after anaerobic & de-
nitrification process : 57.6kg/day

BOD loading rate per m3 of
media : 4.5kg/m3

MBBR media required : 13m3
MBBR media provided : 15m3

Tank volume required : with 40%

media filling
Tank volume required : 37m3
Tank volume provided : 39.60 m3

Hence the volume provided is

adequate

MSEP

9. | Flocculation Tank

1.00m x 1.00m x

Retention time required: 10min

Dr. A
Volume provided : 1.5m3 Asst
School of gl

\RTA R
VAN b
i/

Cochin U.:ivarsiiy of

“onment-Studies
Science & Tech

Cochin - 22, Ph; 0484 257 73”’10l09y




10

1.50m+ Retention time provided :
11.25min
Hence the provided size is
adequate
10.| Secondary Clarifier Loading rate required : MSEP
3.60m dia x 3.00m ht U=
Loading rate provided :
0.8m3/hr/m2
Retention time required : 2-3hrs
Retention time provided : 3.8hrs’
Hence the tank volume is
adequate
11.1 Filter Feed Tank Retention time required : Thr MSEP
2.00m x 1.80m x Volume provided : 9m3
2.50m Retention time provided:1.125hr
Hence the tank volume is
adequate
12.| UF Feed Tank Retention time required : Thr MSEP
2.00m x 1.80m x Volume Provided : 9m3
A Retention time provided : 1.125
hr
Hence the tank volume is
adequate
13.| Treated water tank Retention time required : 4hr MSEP
4.00m x 3.00m x Volume Provided : 36 m3
N\
3.00m Retention time provided : 4.5 hr ’o)b\
Nl Adsaay
ETORINAN V.
Asst. Professor R

_ School of Enyj
Cochin University of

Cochin - 22, ppy

f30qment Studies  »
cience & Technolo
104842577301

w“/




(GME

Hence the tank volume is

adequate

14.

Sludge digester

6.00m dia x 5m ht

Sludge generated per day :
92kg/day

1% Slurry generated : 92001/day
HRT : 10 days

SRT : 25 days

Volume required : 95m3
Volume provided : 127m3

Hence the tank volume is

adequate

RCC

1

b bb\\‘)\t} Q/’

Dr. AHAND MADHAVAN
Asst. Professor
School of Environment Studies
Cochin University of Science & Technology
Cochin - 22, Ph: 0484 257 7311




DETAILS OF MECHANICAL EQUIPMENT

S.No. Item Specification Quantity
1 Coarse Screen MOC : SS304 2 No's
2. Waste Water Transfer Capacity : 8 m*/hr 2 No's
Pumps Head 5-7 MLC (1D + 1S)
Type . Submersible
Make : DAB/ Equivalent
3. Anoxic Recirculation Capacity : 20 m*/hr 2 No's
pumps Head 10 MLC (TD +1S)
Type . Self priming
Make : Kirloskar/ Equivalent
4. Sludge Pumps Capacity : 8 m’/hr 2 No's
/ Head 10 MLC (1D + 15)
Type . Self priming
Make : Kirloskar/ Equivalent
5. Fixed Bed Packing Type . PVC 2sets
Media Make MM Aqua
6. Aeration Manifold and | Make : GME 2 Set
Sieves for Aeration Tank
7. Aeration Grid for Make : GME 1 set
Collection tank
8. MBBR Media MOC  :PE 2 Sets
o Blower Capacity : 300 m3/hr 2 No's
Head . 0.35 bar (1D + 1S)
Make  : Everest/Equivalent \:\ “

12

KA

Dy. ANAND MADHAVAN
Asst. Professor )
Schooi of Environment Studies

Cochin University of Science & Technology

Cochin - 22, Ph: 0484 257 7311



10. Stirrer for flocculation MOC . SS 304 1 nos
tank
11. Filter Feed pumps Capacity : 8 m3/hr 2 No's
Head : 30MLC (1D + 1S)
Type . Clear water pump
Make : Kirloskar/ Equivalent
12. Pressure Filter Sand Size :1.00m @ x 1.80 m Ht 1set
Construction : MS
Type : Vertical
Valves : Butterfly valves
Make : GME
Filtering Media: Sand, Graded pebble
13. | Activated Carbon Filter | Size .1.00m @ x 180 mHt | 1 Set
Construction : MS
Type : Vertical
Valves : Butterfly valves
Make : GME
Filtering Media: Activated Carbon,
Graded pebble
A, Clarifier Rake All wetted parts like feed well, scrapperl 1 set
Mechanism system, rake arm etc in SS construction
Accessories include Gear Box &
motors
Walkway & bridge in MS construction
15. Dosing System Accessories  : Dosing pump with 3 No's
tank
Make : Milton Roy/ Eqvt.
16. Hypochlorite Dosing Accessories  : Dosing pump with 1 No
System tank |
Make : Milton Roy / Eqvt. x\ a
i Di. ANANDAIAQHAVAN

AssT. Professor '

s Sc.huol of Envirg
Cochin University of
Cochin - 22, Ph

nment Studies
Science & Techn
: 0484 257 7314

N b

A

ology



™

FOR A GREEM PLANET

17. Skid mounted UF Capacity : 8 m3/hr 1 Set
system Accessories : Feed - backwash pump,
dosing system, MS skid, PLC panel,

piping, instrumentation etc

18. Piping work with valves | Make : Supreme / Zoloto 1 Lot
in the STP area /Eqvt.
19. Electrification works Make - L&T, Finolex Tlot

*Electrification work includes Laying and fixing of one lot of cables, isolators, starters, energy meter
control panel, etc. required for the above work

Dr. ANAND MADHAVAN

Asst. Professor
School of Eavironinent Studies
Cochin University of Science & Technology
Cochin - 22, Ph: 0484 257 7311



Anx.

FILE NO. ::PCB/HO/021KOT271215/2021
Date of issue :02/10/2022

X ERAL A

e U ol
A\ | /4

KERALA STATE POLLUTION CONTROL BOARD
CONSENT TO ESTABLISH
ISSUED UNDER

Section 25 of Water (Prevention & Control of Pollution) Act, 1974
Section 21 of the Air (Prevention & Control of Pollution) Act, 1981

and

Environment (Protection) Act, 1986

As per Application No. :17683518
Dated:20-09-2022

TO

M/s COMMERCIAL COMPLEX AT KOTTAYAM
Office at Express Motors
M.C Road
Opposite Nippon Toyota
Nattakam
Kottayam-686013

Consent No. :PCB/HO/KTM/ICE-VAR/02/2022

Valid Upto :31/07/2026

Pagel




1.

GENERAL

1.1. This integrated consent is granted subject to the power of the Board to withdraw consent, review and make
variation in or revoke all or any of the conditions as the Board deems fit.

1 VALIDITY 31/07/2026
2 Name and Address of COMMERCIAL COMPLEX AT KOTTAYAM
the establishment OFFICE AT EXPRESS MOTORS
M.C ROAD
OPPOSITE NIPPON TOYOTA
NATTAKAM
KOTTAYAM
686013

3 Communication Telephone :0484-2727700
Fax :-

E-mail:lulukochi@luluindia.com

4 Occupier Details Nishad M.A
Director & CEO
LuLu International Shopping Malls Pvt. Ltd.
34/1000, N.H47, Edapally-682024

5 Local Body Kottayam Municipality

6 Survey Number 352/12-1,12,13;
353/16,12,6,5,13,10,3-4,14,8,7,3,3-2,15,3-3,3-